Bill to: Ship Te:r § Order Cpto:05/07/20LG CERTIFIED MATERIAL TEST REPQRT -

SIDERTQL S& DE CV SIDERTMUL SA DR CV PQ No:PLESR-TUTL GERDLT MMERISTEEL
fc* S.I.giégglﬂ KRO - 402 GRAND CENTRAL BLYVD WLlll Order Wn:3733369 idleochian M{11
VERIDN PRESIDENTE MARSAR MIT.O DIITRIBUTION CENTER Load No:1308%60 . 200 Hard Reoad
MEXTICO JL4y D= LARSEDO TX Monlfeast Re:200%262 GERMU ANERISTEEL Midlcthian, TX 76065
115749 w{ 78045 us (9721776-H241
: SITE GREDE LENGTE PRODOCT
STECIFICATTONS W la X 224 / w360 ¥ 32.% Yu¥2/%572-50 €0 FT / 12.19: Wy Bz
AT A6~-05a, AY92-05a, RHT2-LE
EEAT X0: 22542580 CHIMICAL ANRLYSLO
C Mn. B 5 31 cu s Cr Mo Sr: v Al N CEk
.09 1.8¢ D23 -034 .28 .43 W12 .15 . 030 .0DX6 .002 003 018 -34
_ ' PHYSTCAL EROPERTIES
Yicld Streagth Tensile Sirenath Specimen hrca Tlongakion Brad Tes: ROR
K51 15Pa K&y MPa SgaIn = Sgem % Gaga Lengkh Dia, Rescele %
39.1 40,5 B81.% 559,72 0,347 2,24 24.0 8In 200 mn
BO. 2 418.1 Bl.&5 SEE2.6 0.34% 2.23 23.4 Bla 200 mm

TENSILE YVEST RATTOS
TLOMPERS YLO/TERS
.73 ST

ALl manufacruring proeeszes of this product, including electric ore MELTIRG and sostinucus CASTING, copurred In the U.S.A.
CHYR cvomplies wilhh EN 10204 3.1 :

"1 hereby cortlify thab the contents of this report are correcl and accurate. ALl Lests and ceeratiens perfcrmed by this
mayterizl manufactuzozr cor its suvb-centractors, when appllicable, aze in comglianco with the requirements of Che materlal
speciflcalions and zppileakle ourchaser deslgnated roguirements.™

Signods "j;,.,,,ﬂ_,_ ﬁx&%ﬂatemﬂz. 78, 20i0 Signed: Datae:
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